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bered according to the sequence established by the first identification 

in the text of a particular table or illustration. Titles of journals should 

be abbreviated according to the style used in Index Medicus. 

References should list the names of up to five authors; if there are 

more, cite the first three, then et al. Provide the full title, year of pub­

lication, volume number and inclusive pagination for journal articles. 

For any reference cited as "in press", five copies of the article must 

accompany the author's manuscript. Do not reference unpublished or 

"submitted" papers; these can be mentioned in the body of the text 

and authors must provide five copies of "submitted" manuscripts. 

Avoid "personal communications" and, if necessary, include them in 

the body of the text, not among the references. Reference citations 

should not include unpublished presentations or other non-accessible 

material. Books or chapter references should also include the place of 

publication and the name of the publisher. Examples of correct forms 

of reference follow: 

Journals 

Yang JF, Fung M, Edamura R, et al. H-Reflex modulation during 

walking in spastic paretic subjects. Can J Neurol Sci 1991; 18: 443-452. 

Chapter in a book 

McGeer PL, McGeer EG. Amino acid neurotransmitters. In: 

Siegel GJ, Albers RW, Agranoff BW, Katzman R, eds. Basic 

Neurochemistry. Boston: Little, Brown & Co., 1981: 233-254. 
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return illustrations; therefore, authors should keep negatives for all 

photographs. Submit high quality glossy black and white photographs 

preferable 127 x 173 mm (5" x 7"). This includes graphs and dia­

grams. Do NOT send photocopies of illustrations. Original artwork 

and radiographs should not be submitted. The additional cost of 

coloured illustrations must be borne by the author; quotations are 

available upon request from the Journal office. Identify each figure 

with a label at the back indicating top, figure number and first author. 

Letters and arrows applied to the figures to identify particular find­

ings should be professional appliques suitable for publication. 

Photomicrographs should include a calibration bar with a scale indi­

cated on the figure or in the legend. Legends for illustrations should 

be typed on a separate page from the illustrations. 

• Tables Type tables double-spaced on pages separate from the' text. 

Provide a table number and title for each. Particular care should be 

taken in the preparation of tables to ensure that the data are presented 

clearly and concisely. Each column should have a short or abbreviat­

ed heading. Place explanatory matter in footnotes, not in the heading. 

Do not submit tables as photographs. 

• Review articles on selected topics are also published. They are usu­

ally invited, but unsolicited reviews will be considered. It is recom­

mended that authors intending to submit review articles contact the 

Editor in advance. 

• Letters to the Editor concerning matters arising in recent articles are 

welcome. Letters should be limited to two double-spaced pages and 

may include one illustration and a maximum of four references. 

• Permissions and Releases Any non-original material (quotations, 

tables, figures) must be accompanied by written permission from the 

author and the copyright owner to reproduce the material in the 

Journal. Permission must be for print and electronic media. Photo­

graphs of recognizable persons must be accompanied by a signed 

release from the legal guardian or patient authorizing publication. 
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are not necessarily wrong nor do they necessarily change the scientific 
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editorial staff and reviewers are asked to declare any relationship that 

would be considered as a conflict of interest whether or not they believe 

that a conflict actually exists. Information that the Journal receives 

about conflict or potential conflict will be kept confidential unless the 
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conflicts will be published in the author credits or as a footnote to the 
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AVON EX 
Consider the Data. 
MS Disability Progression: 37% reduction in the probability 
of disability progression over two years (21.9% vs. 34.9%; p=o.o2p2 

Annual Exacerbation Rate: 32% reduction in the annual 
exacerbation rate over two years (0.61 vs. 0.90; p=o.oo2)*12 

Relapse-free Rate: 38% of patients remained relapse 
free at two years (p=ao3)»12 

Brain Atrophy Reduction: 55% reduction in brain 
atrophy progression during the second year of therapy 
(-0.233 vs.-0.521; p=0.03)"3 

MRI Lesions: 89% reduction in gadolinium-enhanced lesions 
in patients with enhancement at baseline (0.11 vs. 0.50; p=o.04ir 

AVONEX® is indicated for the treatment of relapsing 
forms of MS.' 

AVONEX® is generally well tolerated. The most common side effects 
associated with treatment are flu-like symptoms (muscle ache [myalgia], 
fever, chills, and asthenia). Please see product monograph for important 
patient selection and monitoring information.1 AVONEX® should be used with 
caution in patients with depression and in patients with seizure disorders. 
AVONEX® should not be used by pregnant women. Patients with cardiac 
disease should be closely monitored. Routine periodic blood chemistry 
and hematology tests are recommended during treatment with AVONEX®.1 

«£ 

(Interferonbeta-la) 
J IM Injection 

% Kaplan-Meier methodology. AVONEX* n=158, placebo n=143. 

* AVONEX" n=85, placebo n=87. 
<s> n=85. 
# As measured by brain parenchymal fraction in the 

second year of treatment. AVONEX' n=68, placebo n=72. 
t AVONEX' n=44, placebo n=44. The exact relationship 

between MRI findings and clinical status is unknown. 

BIODEN 
Biogen Canada is a registered trademark c AVONEX" is a regislered trademark of Biogei 
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Once-a-day Table 2 . Comparison of Riles gf Adverse Events in Patients Treated with 10 mg/day after 1 and t Weeks ol Initial Treatment wild S mg/day 

PHARMACOLOGIC CLASSIFICATION Cholinesterase Inhibitor ACTION AND CLINICAL PHARMACOLOGY AfllCEFT (donapezil hydrochloride) is a piperidine-based, reversible 

inhibitor ol the enzyme acetylcholinesterase. A consistent pathological change in Alzheimer's disease is the degeneration of cholinergic neuronal pathways that project from 

the basal forebrain to the cerebral cortex and hippocampus. The resulting hypofundion ol these pathways is thought to account lor some ol the clinical manifestations of 

dementia. Donapezil is postulated to exert its therapeutic effect ly enhancing cholinergic function. This is accomplished by increasing the concentration ol acetylcholine |ACh) 

through reversible inhibition ol its hydrolysis by acetylcholinesterase (AchE). If this proposed mechanism of action is correct donepezil's effect may lessen as the disease 

process advances and lewer cholinergic neurons remain functionally intact. There is no evidence that donepezil alters the course of the underlying dementing process. 

INDICATIONS AND CLINICAL OSE ARICEPT (donepezil hydrochloride) is indicated for the symptomatic treatment ol patients with mild-to-moderate dementia of the Alzheimer's 

type. ARICEPT tablets should only be prescribed by (or following consultation whh) clinicians who are experienced in the diagnosis and management of Alzheimer's disease. 

CONTRAINDICATIONS ARICEPT (donepezil hydrochloride) is contraindicated in patients with known hypersensitivity to donepezil hydrochloride or to piperidine derivatives. 

WARNINGS A I M I W I : ARICEPT (donepezil hydrochloride), as a cholinesterase inhibitor, is likety to exaggerate succinylcholine-type muscle relaxation during anaesthesia. 

HsmliilalCtxMsis: Seizures: Some cases of seizures have been reported with the use of ARICEPT in clinical trials and from spontaneous Adverse Reaction reporting. 

Cholinomimetics can cause a reduction of seizure threshold, increasing the risk ol seizures. However, seizure activity may also be a manifestation of Alzheimer's disease. The 

risk/benefit of ARICEPT treatment lorpatients with a history ol seizure disorder must therefore be carefully evaluated. ARICEPI has nol been studied in patients with moderately 

severe or severe Alzheimer's disease, non-Alzheimer dementias or individuals with Parkinsonian features. The efficacy and safety of ARICEPT in these patient populations is 

unknown. M m n / CinHllim: Because ol their cholinomimetic action, cholinesterase inhibitors should be prescribed with care Io patients with a history of asthma or 

obstructive pulmonary disease. ARICEPT has not been studied in patients under treatment for these conditions and should therefore be used with paidcular caution in such 

patients. Cuiimsalii: Because of their pharmacological action, cholinesterase inhibitors may have vagotonic effects on heart rate (e.g., bradycardia). The potential for this action 

may be particularly important to patents with "sick sinus syndrome' or other supraventricular cardiac conduction conditions. In clinical trials, most patients with serious cardiovascular 

conditions were excluded. Patients such as those with controlled hypertension (DBP<95 mmHg), right bundle branch blockage, and pacemakers were included. Therefore, caution 

should be taken in treating patients with attire coronary artery disease and congestive heart failure. Syncopal episodes have been reported in association with the use of ARICEPT. II is 

recommended that ARICEPT should not be used in patients wlh cardiac conduction abnormalities (except for rigft bundle branch block) including 'sick sinus syndrome" and those 

with unexpfeined syncopal episodes. SastmiatisSial: Through their primary action, cholinesterase inhibitors may be expected to increase gastric acid secretion due to increased 

cholinergic activity. Therefore, patients at increased risk for developing ulcers, e.g., those with a history of ulcer disease or those receiving concurrent nonsteroidal 

anti-inflammatory drugs (NSAIDs) including high doses of acetylsalicylic acid (ASA), should be monitored for symptoms of active or occuit gastrointestinal bleeding. Clinical 

studies ol ARICEPT have shown no increase, relative Io p tabo in the incidence of either peptic ulcer disease or gastrointestinal bleeding. (See ADVERSE REACTIONS Section) 

ARICEPT, as a predictable consequence of its pharmacological properties, has been shown to produce, in controlled clinical trials in patients with Alzheimer's disease, diarrhea, 

nausea and vomiting. These effects, when they occur, appear more frequently with tie 10 mg dose than with the 5 mg dose. In most cases, these effects have usually been 

mild and transient, sometimes lasting one -to- three weeks and have resolved during continued use nf ARICEPT. (See ADVERSE REACTIONS Section) Treatment with the 

5 mg/day dose for 4-6 weeks prior to increasing the dose to to mg/day is asspciated with a lower incidence ol gastrointestinal intolerance. W M i a r j c Although not 

observed in clinical trials of AfllCEPT, cholinomimetics may cause bladder outflow obstruction PRECAUTIONS Concomitanl Use with other Drugs: UseirrfA jlnf7cAti/'ii«/tT/csr.' 

Because of their mechanism of action, cholinesterase inhibitors have the potential to interfere with the activity of anticholinergic medications, list t i l CWIiMialits ml 

o f A e / M / n s s f e r a i s M M D r s : A synergistic effect may be expected when cholinesterase inhibitors are given concurrently with succinylcholine, similar neuromuscular blocking 

agents or cholinergic agonists such as bethanechoi l is t » « i t l t v ftyrtwlta Drips: Few patients in controlled clinical trials received neuroleptics, antidepressants or 

anticonvulsants; there is thus limited information concerning the interaction of ARICEPT with these drugs, list i i f i f a f c J S 1 m Oil: In controlled clinical studies with 

S and 10 mg ol ARICEPT, S3S patients were between the ages of 65 In 84, and 37 patients were aged IS years or older. In Alzheimer's disease patients, nausea, diarrhea, 

vomiting, insomnia, fatigue and anorexia increased with dose and age and the incidence appeared to he greater in female patients. Since cholinesterase inhibitors as well as 

Alzheimer's disease can be associated w i significant weight loss, caution is advised regarding the use nf ARICEPT in low body weight elderly patients, especially in those 

i IS years old. list In Witt/ M m * » H C M W M Mmti: There is limited safety information for ARICEPT in patients with mild-to-moderate Alzheimer's disease and 

significant comorbidity. The use of ARICEPT in Alzheimer's disease patients with chronic illnesses common among the geriatric population, should de considered only after 

careful risk/benefit assessment and include close monitoring foradverse events. Caution is advised regarding the use of ARICEPT doses above 5 mg in this patient population. 

M l j r a f Wi i i l to l /y topi/nt There is limited information regarding the pharmacokinetics of ARICEPI in renally and bepatica! impaired Alzheimer's disease patients. 

Close monitoring foradverse effects in Alzheimer'sdisease patients with renal or hepalicdiseasebeingtreated with ARICEPT is therefore recommended. Drug-Drug Inteiactions: 

Pharmacokinetic studies, limited to short-term, single-dose studies in young subjects evaluated the potential of ARICEPT lor interaction with theophylline, cimetidine, warfarin 

and diggxin administration. No significant effects on the pharmacokinetics of these drugs were observed. Similar studies in elderly patients were not done. Bmis « / « / » > f a n d 

I I H I S B A M r D t u g displacement studies have been performed in * between donepezil, a highly bound drug (98%) and other drugs such as furosemide, digoxin, and 

warfarin. Donepezil at concentrations ol 0 .3 -10 (ig/mL did not affect the binding ol furosemide (5 pg/mL), digoxin (2 ng/mL) and warfarin (3 pg/mL) to human albumin. 

Similarly, the binding of donepezil to human albumin was not affected by furosemide, digoxin and warfarin. ISecl ilMCCPJn ta M M i s n t f M * ftajc I n n t o 

studies show a low rate of donepezil bindinjto CVP 3A4 and CYP2D6 isoenpes (mean Ki about50 -130 pi l ) , which, given the therapeutic plasma concentrations ol donepezil 

(164 nM), indicates little likelihood ol interferences. In a pharmacokinetic study involving 11 healthy volunteers, the administration of ARICEPT at a dose ol Smg/day for 7 days 

had no clinically significant effect on the pharmacokinetics of ketoconazole. No other clinical trials have been conducted to investigate the effect of ARICEPT on the clearance of 

drugs metabolized by CVP 3A4 (e.g, cisapride, tertenadine) or by CVP 2D6 (e.g., imipramine). It is not known whether ARICEPT has any potential lor enzyme induction. 

Fffetf u /Ol t i rDmjs u h I M M s i itfflKEPT Ketoconazole and guinidine, inhibitors of CVP 450,3A4 and 2D6, respectively, inhibit donepezil metabolism in v t a In a 

pharmacokinetic study, 18 healthy vnlunieers received 5 mg/day ARICEPT together with 200 mg/day ketoconazole for 7 days. In these volunteers, mean donepezil plasma 

concentrations were increased by about 30-36%, Inducers of CVP 2D6 and CVP 3A4 (e.g, phenylnin,carbamazepine,dexamethasone,rilampinandphenobartilal) could increase 

the rate of elimination ol ARICEPT. Pharmacokinetic studies demonstrated that the metabolism ol ARICEPT is nol significantly affected by concurrent administration ol digoxin 

ur cimetidine. l ist In ftepmcy and talij H i s The safety of ARICEPT during pregnancy and lactation has not been established and therefore, it should not be used 

in women ol childbearinj potential or in nursing mothers unless, in the opinion of the physician, the potential benefits to the patient outweigh the possible hazards to the fetus 

orthe infant. Teratology studies conducted in pregnant rats aldoses of uptol8mg/kg/day and in pregnant rabbits at dnsesol up tolOmg/sj/day did notdisclose any evidence 

fora teratogenic potential of ARICEPT. filimit fcThere are no adequate and well-controlled trials to document the safety and efficacy of ARICEPT in any illness occurring 

in children. Therefore, ARICEPT is nol recommended lor use in children, ADVERSE REACTIONS A total ol 747 patients with mild-to-moderate Alzheimer's disease were treated 

in controlled clinical studies with ARICEPT (donepezil hydrochloride). Of these patients, 613 (82%) completed the studies. The mean duration ol treatment tor all ARICEPT 

groups was 132 days (range 1-356 days). M m e lulls cearSij In O t a i / i l / M l t o : The rates of discontinuation from controlled clinical trials of ARICEPT due to adverse 

events lor the ARICEPT 5 mg/day treatment groups were comparable to those of placebo-treatment groups at approximately 5%. The rate of discontinuation of patients who 

received the 10 mg/day dose after only a 1-week initial treatment with 5 mg/day ARICEPT was higher at f 3%. The most common adverse events leading to discontinuation, 

defined as those occurring in at least 2% ol patients and at twice the incidence seen in placebo patients, are shown in Table 1. 

Table I . Most Frequent Adverse Events Leading to Withdrawal Iron Controlled Clinical Trills by Dose Group 

Dose Group Placebo 5 mg/day ARICEPT 10 mg/day ARICEPT 

Number ol Patients Randomized 

Evens.."! Discontinuing 

315 

Nausea 

Diarrhea 

Vomiting 

0% 

< l % 

<« 
<1 % 

Mos/Fre}uenl4(ire™ Oi(l/M/frenJs5esil /n jlssociai™ mWt/te Use o/y!fl/efPi;-T-j mcs* corrmcn adverse e-.^rts :elin;c 3S !'c5e cccu- rig at J trs: j r :y of ;r issf 

5% in patients receiving 10 mg/day and twice the placebo rate, are largely predicted by ARICEPTs cholinomimetic effects. These include nausea, diarrhea, insomnia, vomiting. 

muscle cramps, fatigue and anorexia. These adverse events were often of mild intensity and transient, resolving during continued ARICEPT treatment without the need for dose 

modification. There is evidence to suggest that the frequency of these common adverse events may be affected by the duration of treatment with an initial 5 mg daily dose prior 

to increasing the dose to 10 mg/day. An open-label study was conducted with 269 patients who received placebo in the 15- and 30-week studies. These patients received a 

5 mg/day dose for 6 weeks prior to initiating treatment with 10 mg/day. The rates of common adverse events were lower than those seen in controlled clinical trial patients 

who received 10 mg/day after only a one-week initial treatment period with a 5 mg daily dose, and were comparable to the rates noted in patients treated only with 

5 mg/day. See Table 2 for a comparison of the most common adverse events following one- and six-week initial treatment periods with 5 mg/day ARICEPT. 

Adverse Event 

Nausea 

Diarrhea 

Insomnia 

Fadgue 

Vomhing 

Muscle Cramps 

Anorexia 

No Initial Treatment 

Placebo (n=315) 

6'/. 

5% 
6% 
3% 
3'/, 

2% 
2% 

5 mg/day (n=311) 

n 
n 
n 
4% 
3% 
6'/. 

3% 

One-Week Initial Trealmenl 
with 5 my/day 

10mg;day(n=3l5 i 

19% 
15% 
14% 

!% 
!% 
8% 

n 

Sii-Weet Initial Treatment 

11 mi/day ( n = 2 W ) 

8% 
9% 
6% 
3% 
5% 
3% 
3% 

Adverse [nils R i 0 t i in CitMlil Jilils: The events cited 'elect experience gained under closely monitored condiions of clinical trials in a highly selected patient 
population. In actual clinical practice or in other clinical trials, these frequency estimates may not apply, as the conditions of use, reporting behavior, and the kinds of patients 
treated may differ. Table 3 lists treatment-emergent signs and symptoms (TESS) that were reported in at least 2% of patients from placebo-controlled clinical trials who received 
ARICEPT and for which the rate of occurrence was greater lor ARICEPT than placebo-assigned patients. In general, adverse events occurred more frequently in female 
patients and with advancing age. 

Table 3. Adverse Events Reported i i Controlled Clinical Trills in at Least 2% of Patients Receiving ARICEPT and at a Higher Frequency than Placebo-Treated Patents 

Body System/ 
Adverse Events 

Percent of Patients with any Adverse Event 

M y is a Whole 

Headache 

Pain, varinus locations 

Accident 

Fatigue 

Cardiovascular System 

Syncope 

Digeslive System 

Nausea 

Diarrhea 

Vomiting 

Anorexia 

Hemic and Lymphatic Systems 

Ecchymosis 

Placebo 
n=355 

72 

9 

S 

6 

3 

1 

6 

5 
3 

2 

3 

ARICEPT 
n = 747 

74 

10 

9 

7 

5 

2 

11 

10 
5 

4 

4 

Body System/ 
Adverse Events 

Metabolic and Nutritional 

Weight Decrease 

Musculoskeletal System 

Muscle Cramps 

Arthritis 

Nervous System 

Insomnia 

Dizziness 

Depression 

Abnormal Dreams 

Somnolence 

Urogenital 

Frequent Urination 

Placebo 

n = 3 5 ! 

1 

2 

1 

S 

5 

<1 

0 

<1 

1 

ARICEPT 
1 = 7 4 7 

3 

6 

2 

9 

8 

3 

3 

2 

2 

D i l i U n a [nils etsmilBtrii! ll'mnl Jilils: During the pre-marketing phase, ARICEPT has been administered to over 1700 individuals for various lengths of time 
during clinical trials worldwide. Approximately 1,200 patients have been treated for at least 3 months, and more than 1,000 patients have been treated tor at least 6 months. 
Controlled and uncontrolled trials in the United States included approximately 900 patients. In regards to the highest dose of 10 mg/day, this population includes 650 patients 
treated for 3 months, 475 patients treated lor 6 months and 115 paients treated for over 1 year. The range ol patient exposure is Irom 1 to 1,214 days. Treatment-emergent 
signs and symptoms that occurred during three placebo-controlled clinical trials and two open-label trials were recorded as adverse events by the clinical investigators using 
terminology ol their own choosing. To provide an overall estimate of the proportion of individuals having similar types ol events, the studies were integrated and the events 
were grouped into a smaller number ol standardized categories using a modified C K W d i c t i o n a r y and event frequencies were calculated across all studies. These categories 
are used in the listing below. The frequencies represent the proportion ol 900 patents Irom these trials who experienced that event while receiving ARICEPT. All adverse events 
occurring at least twice are included. Adverse events already listed in Tables 2 and 3 are not repeated here (i.e., events occurring at an incidence >2%). Also excluded are 
C O S I M t e r m s too general to be informative, or events less likely to be drug caused. Events are classified by body system and listed as occurring in * 1 % and <2% of patients 
l i e , in 1/100lo2/100 patients: frepri l )or in<1%of patients (i.e, in 1/10O to 1/1,000 patients: idtajuenj.These adverse eventsare not necessarily related to ARICEPT treatment 
and in most cases were observed at a similarfiequency in placebo-treated patients in the controlled studies. Adverse Events Occurring In * 1 % and <2% nr < 1 % i t Patients 
Receiving ARICEPT: S i l f i t i " / M e ; ( ! l % and <2%) influenza, chest pain, toothache; (<1%) lever, edemalace, periorbital edema, hernia hiatal, abscess, cellulitis, chills, 
generalized coldness, head fullness, head pressure, lisllessness. Culiimiilii Systiit: { M and <2%) hypertension, vasodilation, atrial fibrillation, hot Hashes, 
hypotension; (<t%) angina pectoris, postural hypotension, myocardial infarction, premature ventricular contraction, arrhythmia, AV Block (list degree), congestive heart 
failure, arteritis, bradycardia, peripheral vascular disease, supraventricular tachycardia, deep vein thromboses. 0lf lwllre System; ( i 1 % and <2%) faecal incontinence, 
gastrointestinal bleeding, bloating, epigastric pain; (<1%) eructation, gingivitis, increased appetite, flatulence, periodontal abscess, cholelithiasis, diverticulitis, drooling, dry 
mouth, fever sore, gastritis, irritable colon, tongue edema, epigastric distress, gastroenteritis, increased transaminases, haemorrhoids, ileus, increased thirst, jaundice, melena, 
polydipsia, duodenal ulcer, stomach ulcer, lilsitltt St/slim: ( < l % ) diabetes melitus, goiter. U n i t ( I p i M r t S y i l n : (<1%) anaemia, thrombocythemia, 
thrombocytopenia, eosinophilia, erythrocytopenia. M t M n f A M M i i i f l l H M r l i l * and <2%| dehydration; (<1%) gout, hypokalemia, increased creatine kinase, 
hyperglycemia, weight increase, increased lactate dehydrogenase. Mistilsstilslil Systin: (=1% and <2%) bone fracture; (<l%) muscle weakness, muscle fasdculation. 
A V O T I W S y * « i : ( s l % and <2%) delusions, tremor, irritability, paresthesia, aggression, vertigo, ataxia, libido increased, restlessness, abnormal crying, nervousness, aphasia; 
(<1%) cerebrovascular accident, intracranial hemorrhage, transient ischemic attack, emotional lability, neuralgia, coldness (localized), muscle spasm, dysphoria, gait 
abnormality, hypertonia, hypokinesia, neurodermatitis, numbness (localized), paranoia, dysarthria, dysphasia, hosf lity, decreased libido, melancrtolsa, emotional withdrawal, 
nystagmus, pacing, seizures. fles««rt/y Sys l« j : (s t% and <2%) dyspnea, sore throat, bronchitis; (<l%) epistaxis, postnasal drip, pneumonia, hyperventilation, pulmonary 
congestion, wheezing, hypoxia, pharyngitis, pleurisy, pulmonarycollapse.sleepapnea, snoring. 5MiiiS>iufjl/ivwfflbj'as:(£l<>'D and <2%)abrasion, pruritus, diaphoresis.urticaria; 
(<1%) dermatitis, erythema, skin discoloration, hyperkeratosis, alopecia, fungal dermatitis, herpes zoster, hirsutism, skin striae, night sweats, skin ulcer. 
Special Senses:!!' a and <2%) cataract, eye irritatign, blurred vision; (<1%) dry eyes, glaucoma, earache, tinnitus, blepharitis, decreased hearing, retinal hemorrhage, otitis 
externa, odtis media, bad taste, conjunctival hemorrhage, ear buzzing, motion sickness, spots before eyes. i/rapM/to/System: ( * 1 % and <2%) urinary incontinence, nocturia; 
(<1%) dysuria, hematuria, urinary urgency, metrorrhagia, cystitis, enuresis, prostate hypertrophy, pyelonephritis, inability to empty bladder, breast iroadenosis, fibrocystic 
breast, mastitis, pyuria, renal failure, vaginitis, taj-ftm Safely: Patients were exposed to ARICEPT in two open-latel extension studies (n=815) of over two years, in one of 
the studies, 763 patients who previously completed one ol two placebo-controlled studies ol 15 or 30 weeks duration continued to receive ARICEPT and were evaluated lor 
safety and neuropsychological evaluations lor up to 152 weeks; the safety profile of ARICEPT in this extension study remained consistent with that observed in placebo-
controlled trials. Following one and two years ol treatment, 78% (n=580) and 49% (n=374) ol these patients, respecfvely, were still receiving therapy (cumulative weeks 4S 
and 108). P i J t a i t e l i j fleiirt: Voluntary reports ol adverse events temporally associated with ARICEPT that have been received since market introduction that are not 
listed above, and that there is inadequate data to determine the causal relationship with the drug include the following: abdominal pain, agitation, cholecystitis, contusion, 
convulsions, hallucinations, heart block (all types), hemolytic anemia, hepatitis, hyponatremia, pancreatitis, and rash. DOSAGE AND ADMINISTRATION 4MfPT(donepezil 
hydrochloride) tablets should only be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's disease. 
The recommended initial dose ol ARICEPT is 5 mg taken once daily. Therapy with the 5 mg dose should be maintained tor 4-S weeks before considering a dose increase, in 
order to avoid or decrease the incidence of the most common adverse reactions to the drug (see ADVERSE REACTIONS Secdoo) and to allow plasma levels to reach steady 
state. For those patients who do not respond adequately to the 5 mg daily dose after 4 -to- 6 weeks of treatment, the 10 mg daily dose may then be considered. The maximum 
recommended dose is 10 mg taken once daily. Following initiation ol therapy orany dosage increase, patients should be closely monitored for adverse effects. Adverse events 
are more common in individuals ol low tody weight, in patients * 85 years old and in females. II is recommended that ARICEPT be used with caution in elderly women ol 
low body weight and that the dose should not exceed 5 mg/day. ARICEPT should be taken once daily in the evening, before retiring. Forpatients experiencing insomnia, ARICEPT 
may be taken in the morning. It may be taken with or without food. In a population of cognriively-impaired individuals, safe use of this and all other medications may require 
supervision. AVAILABILITY OF DOSAGE F O R K ARICEPT is supplied as film-coated tablets conUining5mg(whrielablets)orl0rng (yellow lablels)ol donepezil hydrochloride. 
The name ARICEPTand Ihe strength are embossed on each tablet. ARICEPT is available in high density polyethylene (HOPE) bottles ol 30 tablets and in blister strips boxed as 
28 tablets (combination of 2 strips of 14 tablets). 
Product Monograph available upon request. 
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For living 
with Alzheimer's disease. 

Aricept" is indicated for the symptomatic treatment of mild-to-moderate dementia of the Alzheimer's type, and does not change the underlying course of the disease. 
With appropriate dose escalation, 5 mg/d, 10 mg/d and placebo were shown to have comparable adverse events, the most common being diarrhea, nausea, 
insomnia, fatigue, vomiting, muscle cramps and anorexia. These are usually mild and transient, resolving with continued treatment without need for dose modification. 

Make Aricept* 
your standard of care. 
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In a mix of original articles, short reports, editorials and more, JNNP covers: 

•Clinical neurology •Neuropsychology • Neuroscience 

• Neuropsychiatry • Neuropathology • Neurogenetics 

....with an emphasis on important papers on common disorders in 

the field of clinical neurological practice, such as Parkinson's disease, 

epilepsy, movement disorders, stroke and head injury. 

Are you considering taking out a 
personal subscription to JNNP? 

Subscribing to the online only version 
saves you 40% off the normal personal 
subscription rate! 

• Neurology in Practice - quarterly continuing 

education postgraduate supplement 

• Personal print subscriptions include access 

to the online version as an added benefit 

of your subscription. 

• Pay per view and pay per access available 

to non-subscribers on the online version 

• Free sample copy available at 

www.jnnp.com or contact us at the 

details on the right. 

www.jnnp.com 
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25 Years Ago in the 
Canadian Journal of Neurological Sciences 

PATHOLOGY OF THE HEART IN FRIEDREICH'S ATAXIA: 

REVIEW OF THE LITERATURE AND REPORT OF ONE CASE 

G. Sanchez-Casis, M. Cote and A. Barbeau 

SUMMARY: A single case of typical Friedreich's ataxia was analyzed for cardiac changes and compared to the 
findings from the literature. Macroscopically, there was a cardiomegaly with some degree of ventricular hypertrophy 
and probable mild dilatation of the auricles. The more important and constant histologic changes were myocardial 
fibrosis and degeneration of the cardiac muscle cells. Granular deposits of calcium salts and iron were found in the 
muscle cells. A cardiomyopathy hypertrophic in type and occasionally obstructive appears to be an integral part of 
Friedreich's ataxia. 

Can. J. Neurol. Sci. 1976:4:349 

CLINICAL LABORATORY FINDINGS IN FRIEDREICH'S ATAXIA 

R.F. Butterworth, D. Shapcott, S. Melancon, G. Breton, G. Geoffroy, B. Lemieux and A. Barbeau 

SUMMARY: All clinical laboratory tests carried out in four groups of patients with the diagnosis of typical or 
atypical Friedreich's ataxia have been found to be within the normal range. In this prospective study of 50 patients, a 
number of findings previously reported to be abnormal in the literature, have not been confirmed. 

Can. J. Neurol. Sci. 1976;4:355 

GLUCOSE AND INSULIN METABOLISM IN FRIEDREICH'S ATAXIA 

D. Shapcott, S. Melancon, R.F. Butterworth, K. Khoury, R. Collu, G. Breton, G. Geoffroy, 
B. Lemieux and A. Barbeau 

SUMMARY: Our prospective survey of 50 ataxic patients confirms the previous finding of frequent clinical or 
chemical diabetes in Friedreich's ataxia. Eighteen percent of our typical cases have clinical diabetes and 40% at least 
an abnormal glucose tolerance curve. However, this finding does not appear to be specific to that form of ataxia. 
Furthermore, we have shown that most patients with ataxia have normal or low fasting insulin levels, but a 
hyperinsulinic response to a glucose load. 

Can. J. Neurol. Sci. 1976:4:361 

BILIRUBIN METABOLISM - PRELIMINARY INVESTIGATION 

A. Barbeau, G. Breton, B. Lemieux and R.F. Butterworth 

SUMMARY: In our studies, high total bilirubin values in the plasma were noted in cases of Friedreich's ataxia. A 
bimodal distribution of the values indicated the possible presence of two subgroups of patients. In these kindred, we 
demonstrated an elevation in unconjugated bilirubin with features similar to those reported in Gilbert's syndrome: 
normal liver function tests, elevation after fasting and day to day variability. We also report preliminary experiments 
indicating that bilirubin levels may be taurine dependent. We postulate that the defect could be a secondary component 
of the ataxic disease, possibly indicating a defect in membrane transport. 

Can. J. Neurol. Sci. 1976:4:365 
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Lundbeck is unique. It is the only pharmaceutical company concentrating all its re­

sources on the development of new therapies for diseases of the central nervous 

system. We are proud of our past achievements, like the medication Celexa®, and 

committed to future innovations in the treatment of depression, epilepsy, Alzheimer's 

disease, Parkinson's disease and schizophrenia. 
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\ \ Maintenant, ma fa mi He et moi ne faisons 
plus face a ma SEP chaque fois que 
nous ouvrons la porte du refrigerateur. ^ 

-Teresa, groupe de discussion sur la SEP, avril 2002 

/ \ 

Preparation 
SANS REFRIGERATION 
pour une commodite 
toute nouvelle 

• Nouvelle souplesse et discretion 
dans la conservation 

• Deplacements et voyages facilites 
(conserver entre 15 et 30 °C) 

(Ml 
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BETASERON® est une marque deposee de Berlex Canada inc. C C r r v 
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NOUVELLE PREPARATION 
SANS REFRIGERATION 

SERON... 
A SON MEILLEUR! 

Le meme traitement eprouve 

Reduction de la FREQUENCE et de la GRAVITE des poussees en SEP remittente 1-3 

MD Soutien telephonique sur la prise en charge fourni sans frais par SEP-ACCES 

pour le Canada et permettant au patient d'etre en communication directe 

avec une infirmiere specialised en SEP 

BETASERON" (interferon beta-lb) est indique pour reduire la frequence des pousseescliniqueschez les patients ambulatoires 
atteints de sclerose en plaques remittente. II est egalement indique pour ralentir la progression de I'incapacite et reduire 
la frequence des poussees cliniques chez les patients atteints de sclerose en plaques progressive-secondaire. 

L'efficacite et I'innocuite de BETASERON* dans la SEP progressive-primaire n'ont pas ete evaluees. On ne dispose pas de 
donnees probantes sur l'efficacite du traitement dans la SEP remittente au-dela de deux ans. 

Chez les patients atteints de SEP remittente, les effets indesirables les plus courants lies a I'utilisation de BETASERON" sont: 
syndrome pseudo-grippal (76 %), fievre (59 %), frissons (46 °/o), reactions au point d'injection (85 %), myalgie (44 %), 
asthenie (49 %) et malaise (15 %)2. Les symptomes pseudo-grippaux et les reactions au point d'injection peuvent etre 
traites et diminuent avec le temps2. 

POUR PLUS DE DETAILS SUR LES MISES EN GARDE ET LES PRECAUTIONS, VEUILLEZ CONSULTER LA MONOGRAPHIE DE 
PRODUIT FOURNIE SUR DEMANDE AUX PROFESSIONNELS DE LA SANTE. 

HJ 

BETASERON 
B6RL6X 

I N T E R F E R O N BETA-lb 
www.betaseron.ca 
www.mspathways.ca 
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25 Years Ago in the 
Canadian Journal of Neurological Sciences 

AMINO ACID METABOLISM IN FRIEDREICH'S ATAXIA 

B. Lemieux, A. Barbeau, V. Beroniade, D. Shapcott, G. Breton, G. Geoffroy and S. Melancon 

SUMMARY: A study of amino acids determined by sequential Multi-sample Amino Acid Automatic Analyzer in 
plasma, urine and cerebrospinal fluid (CSF) in patients with Friedreich's ataxia and control subjects has revealed a 
number of mathematically significant variations from normal. Of practical physiological importance are the 
following: a high urinary excretion of alanine with slightly elevated plasma levels; a low plasma and CSF 
concentration of aspartic acid in the presence of normal urinary values and finally, a low CSF concentration of taurine 
accompanied by normal plasma levels, but elevated urinary output and renal clearance rates. We postulate that the 
modifications in alanine and aspartic acid are less specific and probably secondary, but there could be a genetic defect 
in the membrane transport of taurine and the other p5-amino acids in Friedreich's ataxia. 

Can. J. Neurol. Sci. 1976;4:373 

CLINICAL LABORATORY FINDINGS IN FRIEDREICH'S ATAXIA 

R.F. Butterworth, D. Shapcott, S. Melangon, G. Breton, G. Geoffroy, B. Lemieux and A. Barbeau 

SUMMARY: All clinical laboratory tests carried out in four groups of patients with the diagnosis of typical or 
atypical Friedreich's ataxia have been found to be within the normal range. In this prospective study of 50 patients, a 
number of findings previously reported to be abnormal in the literature, have not been confirmed. 

Can. J. Neurol. Sci. I976;4:355 

PYRUVATE METABOLISM IN FRIEDREICH'S ATAXIA 

A. Barbeau, R.F. Butterworth, T. Ngo, G. Breton, D. Shapcott, S. Melancon, G. Geoffroy and B. Lemieux 

SUMMARY: Friedreich's ataxia patients show evidence of an abnormally elevated and prolonged response of 
pyruvate and lactate to a glucose load, with normal fasting levels. However, there is a bimodal distribution of this 
response with high and low pyruvate responders. This trait appears to be determined genetically. However, although 
in vivo tests suggest low oxidation of pyruvate, we were unable to confirm any in vitro impairment of each of the 
components of the pyruvate dehydrogenase (PDH) complex. We conclude that the defect is in the metabolic regulation 
of PDH, probably at the E, (lipoamide dehydrogenase) step. 

Can. J. Neurol. Sci. 1976;4:379 

FRIEDREICH'S ATAXIA 1976 - AN OVERVIEW 

A. Barbeau 

SUMMARY: The prospective investigation of 50 cases of possible Friedreich's ataxia has permitted the clinical 
and biochemical delineation of the typical disease and an hypothesis on its pathogenesis. A tentative definition of the 
disorder could read: "Friedreich's ataxia is a progressive degenerative disease always inherited in an autosomal 
recessive fashion and characterized by a cardiomyopathy and a ganglioneuropathy with dying back phenomenon. It 
is probably secondary to a defect in the membrane transport of taurine and (3-alanine and/or a defect in the regulation 
of pyruvate oxidation." The existence of two pathogenetically distinct entities with the same phenotype is a strong 
possibility. 

Can. J. Neurol. Sci. I976;4:389 
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IF YOU STARTED PATIENTS ON REQUIP, 
WOULD THE FUTURE LOOK DIFFERENT? 

Interim 6-month results from a 5 year 
multicentre study show ReQuip demonstrated 
similar efficacy to L-dopa in the control 
of ear l / Parkinson's disease.1" Yet ReQuip 

r o p i n i r o l e 

Q
r o p i n i r o i e 

UIP 
Rethinking Parkinson's. 

has demonstrated a low propensity to 
produce dyskinesias.2tn Maybe it's time 
to rethink Parkinson's. And start early 
Parkinson's patients on ReQuip alone. 

* Hoehn and Yahr stages HI TT A 6 month interim analysis of a 5-year, double-blinded, randomized, multicenter study of patients with early Parkinson's disease. N = 268:179 patients received ropinirole and 89 received L-dopa. 

The mean daily dose was 9.7 mg and 464.0 mg respectively. There was no difference in Clinical Global Improvement scale in patients with Hoehn and Yahr stages HI although L-dopa showed improvement in 

a greater proportion of patients with more severe disease. The proportion of responders was 58% in the L-dopa group and 48% in the ropinirole group: this was not of statistical significance, t t t In early therapy, the 

respective incidences of dyskinesia in early therapy of patients receiving ropinirole wos 1.2% and of patients receiving L-dopa was 11.2%. Meta analysis, n = 1364, 17 months. Nausea (39.1%), somnolence [12.3%) and 

insomnia (12.3%) were the most common side effects of ReQuip therapy. Six percent of ropinirole patients and nine percent of L-dopa patients had at leost one psychiatric symptom (confusion, hallucinations, or delusions). 

- ^ • ( S D <Pc GlaxoSmithKline 
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AUPARAVANT LES PERSONNES EPILEPTIQUES DEVAIENT 
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EFFICACE CONTRE UN GRAND NOMBRE 
DE TYPES DE CRI5ES. 

• TOPAMAX est efficace contre les crises partielles initiales, les crises tom'co-cloniques primaires generalises et les 
crises associees au syndrome de Lennox-Gastaut1 

• Des resultats souhaitables avec absence totale de crises chez 19 % des adultes1 et 22 % des enfants* atteints de 
crises partielles initiales23 

AUCUN SIGNE D EFFETS SECONDAIRES 
CAPABLES DE MENACER LE PRONOSTIC VITAL. 

• Comme pour la plupart des antiepileptiques, les effets secondaires le plus frequemment signales relevent du SNC 
et sont generalement legers a moderes et de nature passagere" 

IL EST POSSIBLE QUE LES PATIENTS 
ADULTES SUBISSENT UNE PERTE DE POIDS. 

• 73 % (n = 52) des patients ont subi une perte de poids de 5,97 lb en moyenne (Analyse provisoire. Duree 
moyenne de 60 jours)4 

• 96 % des enfants traites dans le cadre des essais cliniques pendant au moins un an et ayant subi une perte de 
poids ont repris du poids au cours de la periode d'execution des essais"1 

AUJOURD HUI IL Y A TOPAMAX 

UNE POSOLOGIE BIQUOTIDIENNE POUR 
TENIR COMPTE DU PATIENT. 

Le traitement par TOPAMAX peut etre commence et ajuste selon la reponse clinique quel que soit le traitement 
anticonvulsivant en cours 

Les comprimes sontinscrits au formulaire* 

MAINTENANT 
OFFERT EN CAPSULES 

A SAUPOUDRER 

TOPAMAX 
topiramate 

MAINTENANT 
INDIOUE 

CHEZ LENFANT 

P O U R A I D E R L E S P A T I E N T S A M I E U X P R O F I T E R DE LA V I E 
Comprimes et capsules a saupoudrer p'TOPAMAX* (topiramate) : indiques comme traitement adjuvant chez les patients (adultes et enfants ages de deux ans ou plus) atteints 
d'epitepsie dont I'etat n 'estpas maitrise defagon satisfaisante avec le traitement traditionnel. Les renseignements sur I'emploidu topiramate en monotherapie sont encore limites'. 

fUne etude ouverte d'une duree de 20 semaines (n = 450 adultes). Posologie optimale: 300 a 350 mg/jour (moyenne: 288 rng/jour). 

JEtude ouverte portant sur des enfants {n = 72} traites pendant au moins 3 mois. Posologie moyenne: 10 mg/kg/jour. 

^Manifestations indesirables liees au SNC: Somnolence (30,1 %), etourdissements (28,3 %), ataxie (21,2 %), troubles de la parole (16,8 %), ralentissement psychomoteur (16,8 %), nystagmus (15 %), paresthesie (15 %), nervosity (15,9 %), di f f icult a se concentrer/troubles de 

I'attention (8 %), confusion (9,7 %), depression (8 %), anorexie (5,3 %), problemes de langage (6,2 %) et troubles de I'humeur (3,5 %}. Une evaluation de 1446 adultes et 303 enfants a indique que ces deux groupes semblent presenter des profits de manifestations indesirables similaires. 

**Les effets a long terme d'une perte de poids chez les enfants ne sont pas connus, 

tfMedicament a usage limite: Ontario, Nouvelle-Ecosse, Nouveau-Brunswick, t,-P.-£, Remboursement integral; Quebec, Saskatchewan, Colombie-Britannique, Alberta, Manitoba. 

Veuillez vous reporter aux Renseignements therapeutiques sur TOPAMAX pour les details therapeutiques complets. 

REFERENCES: 1. Monographie des comprimes et capsules a saupoudrer TOPAMAX* (topiramate), 11 mai 1999. 2. Kamin M, Kraut L, Olson W. Dose optimization of topiramate as add-on therapy in adults with treatment-resistant partial-onset seizures Neurology 1999;52 

(Suppl2):A525-526. 3. Glauser TA, Elterman R, Wyllie Eeto/. Open label topiramate in paediatric partial epilepsy Epilepsia 1997:38 (Suppl. 3) :94.4. Rosenfeld WE etc/. Topiramate and concomitant weight loss, Epilepsia 1997:38 (Suppl8):98. 

U JANSSEN-ORTHO Inc. 

* Tous droits afferents a une marque de commerce sont utilises en vertu d'une licence © 2 0 0 0 J A N S S E N - O R T H O Inc . H» TXJA001001FA 
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25 Years Ago in the 
Canadian Journal of Neurological Sciences 

TRANSIENT MONOCULAR BLINDNESS 

R.T. Ross 

Summary: This paper is a review of the causes of intermittent monocular blindness. The nature of cholesterol and 
platelet retinal emboli is discussed. Their sources, the frequency with which they may cause transient or fixed 
blindness and the association between these emboli and pathology of the major cerebral vessels and other organs is 
discussed. 

Consideration is given to the equally important abnormalities of platelet behaviour and to some of the physiology 
of retinal blood flow and nonembolic blindness. 

The current treatment of this symptom may be anticoagulation, surgical correction of a stenotic artery or both. The 
effect of treatment is unpredictable and, in some situations, the rationale is suspect. 

This review may provide a summary on which to base future studies of the effectiveness of various therapeutic 
agents. 

Can. J. Neurol. Sci. 1977;3:143 

THE ROLE OF CYCLIC NUCLEOTIDES IN THE CNS 

John W. Phillis 

Summary: On the basis of the information presented in this review, it is difficult to reach any firm decision 
regarding the role of cyclic AMP (or cyclic GMP) in synaptic transmission in the brain. While it is clear that cyclic 
nucleotide levels can be altered by the exposure of neural tissues to various neurotransmitters, it would be premature 
to claim that these nucleotides are, or are not, essential to the transmission process in the pre- or post-synaptic 
components of the synapse. In future experiments with cyclic AMP, it will be necessary to consider more critically 
whether the extracellularly applied nucleotide merely proves a source of adenosine and is thus activating an 
extracellularly located adenosine receptor, or whether it is actually reaching the hypothetical sites at which it might 
act as a second messenger. The application of the cyclic AMP by intracellular injection techniques should minimize 
this particular problem, although possibly at the expense of new difficulties. Prior blockade of the adenosine receptor 
with agents such as theophylline or adenine xylofuranoside may also assist in the categorization of responses to 
extracellularly applied cyclic AMP as being a result either of activation of the adenosine receptor or of some other 
mechanism. Ultimately, the development of highly specific inhibitors for adenylate cyclase should provide a firm 
basis from which to draw conclusions about the role of cyclic AMP in synaptic transmission. Similar considerations 
apply to the actions of cyclic GMP and the role of its synthesizing enzyme, guanylate cyclase. 

The use of phosphodiesterase inhibitors in studies on cyclic nucleotides must also be approached with caution. The 
diverse actions of many of these compounds, which include calcium mobilization and block of adenosine uptake, 
could account for many of the results that have been reported in the literature. 

Can. J. Neurol. Sci. 1977;3:153 
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Same efficacy and tolerability profiles. NEW convenience and ease of use. 

Consistent 
COPAXONE pre-filled syringes help ensure accurate dosing every time.1 

Convenient 
COPAXONE pre-filled syringes mean injection preparation time was six times faster 
than the conventional method (37 vs. 232 seconds; n=134, p=0.05).2* 

Complete 
Available in packs of an entire month's supply of ready-to-use, pre-mixed, pre-filled 
syringes. 

COPAXONE has many clinical studies that confirm its consistent efficacy in relapse 
rate reduction.37 

COPAXONE has a long-term safety profile that has been demonstrated in clinical | | 1 | 
trials from 6 months (693 patients) to over 7 years (69 patients).8 Rtf 

COPAXONE is indicated for Relapsing-Remitting Multiple Sclerosis. The safety and efficacy of 
COPAXONE in chronic progressive MS have not been established. 
The most commonly observed adverse events associated with the use of COPAXONE in controlled 
trials which occurred at higher frequency than placebo were: injection site reactions, vasodilation, chest 
pain, asthenia, infection, pain, nausea, arthralgia, anxiety and hypertonia. 
*Comparative clinical significance unknown 

s Ltd. and 
is used under licence. Shared Solutions is a registered trademark of 
Teva Neuroscience. TEVA and the design version thereof are trademarks 
of Teva Pharmaceutical Industries Ltd. and are used under licence. 
©2002 Teva Neuroscience G.P. - S.E.N.C Montreal, Quebec H3A 3L4 

COPAXONE 
(glatirameracetate injection) 
Efficacy backed by evidence. 
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Receive the Journal in print 
and online for the price of a 
print subscription. * ^§^w, 
The Journal publishes original 
work in the clinical and basic 
neurosciences four times per 
year, plus supplements on 
selected topics. 

• Includes review articles, 
special features, book 
reviews and original 
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Exelon can make a difference in patients 
with Alzheimer Disease 

!*k. 
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The only dual-acting cholinesterase inhibitor4 

EXELON can help enhance cholinergic activity in the brain by 

inhibiting acetylcholinesterase. In addition, EXELON also inhibits 

butyrylcholinesterase. 

Proven efficacy in 3 key domains - the ABCs of 
Alzheimer Disease 

Activities of Daily Living were maintained or improved with a 
mean difference of more than 3 points vs. placebo on the PDS 
(p<0.05).lt 

Behaviour and other parameters of global functioning assessed 

on the CIBIC-Plus were significantly improved vs. placebo 
(p<0.05).y 

Cognitive function was maintained or enhanced by a mean 
difference of almost 5 points vs. placebo on the ADAS-Cog 
(p<0.001).5fl 

Now, EXELON can help many of your patients with 
Alzheimer Disease look forward to staying at home 
a while longer. 

EXELON (rivastigmine as the hydrogen tartrate salt) is indicated for the 

symptomatic treatment of mild to moderate dementia of the Alzheimer type. 

The most common side effects associated with EXELON therapy are 

generally mild and of short duration, occur mainly in the titration phase, 

and usually subside with continued treatment. During maintenance 

therapy, the most common side effects at doses of 6-12 mg/day were 

nausea (15%), vomiting (14%) and dizziness (10%). 

EXELON has not been studied in controlled clinical trials for longer than 

6 months. There is no evidence that rivastigmine alters the course of the 

underlying dementing process. 

t Comparative clinical significance has not been established 

It Based on EXELON dosages of 6-12 mg/day 

t Double-blind, randomized, placebo-controlled, international multicentre clinical trial; n=725. 

PDS=Progressive Deterioration Scale. 

§ Pooled results from three prospective, randomized, double-blind, placebo-controlled, international 

multicentre clinical trials; n=2126. CIBlC-Plus=Clinician Interview-Based Impression of Change Scale. 

fl Prospective, randomized, double-blind, placebo-controlled, clinical trial; n=699. ADAS-Cog= Alzheimer 

Disease Assessment Scale, Cognitive Subscale. 
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Rebif relative benefits vs. placebo 
Reduced 
.•lapse rate 

Delayed 
progression 
of disability 

Reduced 
burden of 

disease 

(1.73 TO. 2.56 with plKtbo, 
mean, p< 0.005) 

(21.3 vs. I! .V month! with placebo, 
flI'M miariilc. p<0.()5, delay in time 

to confirmed first progressioo) 

(-3.8% vs.+10.9% with 
placebo, median, p<0.0001, 

as measured by MRU 

Results of the 44 meg TIW dose at 2 years.1 

In two pivotal studies, including a total of 628 

patients, Rebif showed significant efficacy in 

three major outcomes (relapses, disability 

progression and MRI).U 

Its ability to affect the course of the disease2 has 

made Rebif not only a good first-line choice for 

relapsing-remitting MS, but the leading drug in 

its class.3 

Rebif is generally well-tolerated. The most common adverse events are often manageable and decrease 

in frequency and severity over time.21 

Rebif alters the natural course of relapsing-remitting MS.2 

Rebif is indicated for the treatment of relapsing-remitting multiple sclerosis in patients with an EDSS between 0 and 5.0, to 
reduce the number and severity of clinical exacerbations, slow the progression of physical disability, reduce the requirement for 
steroids, and reduce the number of hospitalizations for treatment of multiple sclerosis. The efficacy of Rebif has been 
confirmed by Ti-Gd enhanced and T: (burden of disease) MRI evaluations.2 

t The most common adverse events reported are injection-site disorders (all) (92.4% vs. 38.5% placebo), upper respiratory tract 
infections (74.5% vs. 85.6% placebo), headache (70.1% vs. 62.6% placebo), flu-like symptoms (58.7% vs. 51.3% placebo), 
fatigue (41.3% vs. 35.8% placebo) and fever (27.7% vs. 15.5% placebo). Evidence of safety and efficacy derived from 2-year data 
only. Please see product monograph for full prescribing information.2 

$ Randomized, double-blind, placebo-controlled trial. Rebif 44 meg TIW group (n=184), Rebif 22 meg TIW group (n=189), 
placebo group (n=187).' 

A Fictitious case may not be representative of results for the general population. 

IVsAg* tiCRebif: 
Interferon beta-la 

FOR MULTIPLE REASONS. 
"%.serono 

A-26 For brief prescribing information see pages A-28, A-29 
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